

Number: GZHT02401858

Mar 24, 2021

Date:

Applicant: MOSAROMA INTERTNATIONAL CO.,LTD

7F, BLISSFUL BUILDING, 243-247 DES VOEUX ROAD, CENTRAL

HONG KONG

Attn: 施先生

Sample Description As Declared:

No. Of Sample : One

Fibre Content : 100% Solution-Dyed Blend Spun

Material : 100% Solution-Dyed Blend Spun (AXVISION)

Finishing : -

End Uses : Cushion/Pillow

Season : -

Colour : Grey Style No. : 15243104

Order No./PO No. : Buyer's Name : Manufacturer's Name : Ref. : -

Applicant's Provided Care Instruction/Label:

\_

Date Received/Date Test Started: Mar 16, 2021

Date Final Information Confirmed: -

Prepared And Checked By:

For Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch

Lin Lin

General Manager

Y / summerfang



Page 1 Of 6

3/F, Hengyun Building, 235 Kaifa Ave., Guangzhou Economic & Technological Development District, Guangzhou, China 深圳天祥质量技术服务有限公司广州开发区分公司中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼



Number: GZHT02401858

### Conclusion:

Based upon the test results reported, the sample meets the requirement of Schedule 5 Part I of the Furniture and Furnishings (Fire) (Safety) Regulations 1988 (as amended).

Based upon the test results reported, the sample meets the requirement of Schedule 4 Part I of the Furniture and Furnishings (Fire) (Safety) Regulations 1988 (as amended).

Prepared And Checked By:

For Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch

Lin Lin

General Manager

Y / summerfang



Page 2 Of 6

3/F, Hengyun Building, 235 Kaifa Ave., Guangzhou Economic & Technological Development District, Guangzhou, China 深圳天祥质量技术服务有限公司广州开发区分公司中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼



Number: GZHT02401858

Tests Conducted (As Requested By The Applicant)

## 1 Flammability Test (BS 5852 Part 1:1979, Match Test):

The test, specified in schedule 5 Part I of The Furniture and Furnishings (Fire) (Safety) Regulations 1988 (as amended in 1989,1993 and 2010), is based on BS 5852 part 1:1979 using ignition source 1 - match test for 20 seconds.

To assess the ignitability of visible cover with standard filling material used in upholstered components when subjected to ignition flame.

The following test results relate only to the ignitability of the combination of material under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Conditioning: 72 hours indoor ambient and at least 16 hours of 20±5°C, 50±20% relative humidity.

Testing Atmosphere: 15-30°C, 20-70% relative humidity

Flame Retardant Finishing Of Visible Cover: Yes

seconds of the removal of burner tube.

Soaking Condition: Clause 4.2-4.5 of BS 5651:1978 As Modified By The Furniture and Furnishings (Fire)

(Satety) Regulations 1988, 30 minutes at 40°C, Line Dry. Performance Requirement: Clause 9 of BS 5852 part 1:1979

Test Result:

Pro	<u>gressive Smouldering Failure</u>	<u>1 rest</u>	<u>Retest</u>
(A)	Evidence of progressive smouldering in the interior and/or	No	No
	cover after 120 seconds of the removal of burner tube.		
(B)	On final examination progressive smouldering is observed on		No
	the assembly dismantle and examined it internally.		
Fla	<u>ming Failure</u>		
(A)	Evidence of flaming in the interior and/or cover after 120	No	No

Fabric	Ignition Source	Т	ime To Extinction After Removal Of Burner		
		Flaming Ceased Time		Smoking Ceased Time	
		Min	Sec	Min	Sec
1	1	0	1	0	16
Retect	1	n	1	n	17

Remark: No = Was not observed

Y / summerfang

Page 3 Of 6



Tests Conducted (As Requested By The Applicant)

Number: GZHT02401858

2 Flammability Test (BS 5852:Part 1:1979, Cigarette Test):

The Test, Specified In Schedule 4 Part I Of The Furniture And Furnishing (Fire) (Safety) Regulations 1988 (As Amended In 1989, 1993 And 2010), Is Based On BS 5852 Part 1:1979 Using Ignition Source - Cigarette.

To Assess The Ignitability Of Visible Cover With Standard Filling Material Used In Upholstered Components When Subjected To A Smouldering Cigarette.

The Following Test Results Relate Only To The Ignitability Of The Combination Of Materials Under The Particular Conditions Of Test; They Are Not Intended As A Means Of Assessing The Full Potential Fire Hazard Of The Materials In Use.

Conditioning: 72 hours Indoor Ambient And At Least 16 hours Of 20±5°C, 50±20% Relative Humidity.

Testing Atmosphere: 15-30°C, 20-70% Relative Humidity

Flame Retardant Finishing Of Visible Cover: Yes

Soaking Condition: Clause 4.2-4.5 of BS 5651:1978 As Modified By The Furniture and Furnishings (Fire)

(Satety) Regulations 1988, 30 minutes at 40°C, Line Dry. Performance Requirement: Clause 9 Of BS 5852 Part 1:1979

Y / summerfang



Number: GZHT02401858

Tests Conducted (As Requested By The Applicant)

## Test Result:

Progressive Smoldering Failure  (A) Evidence Of Progressive Smouldering In The Interior And/Or		1 <sup>st</sup> Test	<u>Retest</u>
(A)	Evidence Of Progressive Smouldering In The Interior And/Or	No	No
	Cover During Combustion.		
(B)	Progressive Smouldering Of The Upholstery Components Is	No	No
	Observed At Any Time Within A Period Of One Hour Of The		
	Placement Of The Cigarette;		
(C)	On Final Examination Progressive Smouldering Is Observed On		No
	The Assembly Dismantle And Examined It Internally.		
Flami	ing Failure		
(A)	Evidence Of Flaming In The Interior And/Or Cover During	No	No
` ,	Combustion;		
(B)	Flaming Of The Upholstery Components Is Observed At Any	No	No
` ,	Time Within A Period Of One Hour Of The Placement Of The		
	Cigarette.		

Fabric/ Standard Filling	Ignition Source	Time To Extinction After Placement Of Ignition Source			
		Flaming Ceased Time		Smoking Ceased Time	
		min	sec	min	sec
1	0	0	0	15	49
Retest	0	0	0	16	17



Number: GZHT02401858

Tests Conducted (As Requested By The Applicant)

Remark: No = Was not observed

The fabric was tested with non fire-retardant polyurethane foam type b.

Note: There was insufficient filling material to carry out the cigarette test out over the actual upholstery composite so as suggested by the guide to the furniture regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-modified) as this will give the furniture manufacturer a good indication of its likelihood to pass the cigarette test for the finished article.

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

Y / summerfang